AYDO™ FLAME SAFE
TRIPLE ACTION PROTECTOR

STOP FIRI
STOP WOOD INSECTS
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Dbservations

During the test, we observed the behawviour of the mabenais and performance of the
YO FLAME SAFE TRIFLY ACTION FROTECTON™ a3 follow,

Rad northarn pine

We chserved that after L minute in front of the flame, the non-treated sample becsme
grey-whita. Charcoad and ashes have been formad. 3 to 4 mm of the wood is transformed
in charcoal

The treabed samples (with the concentrated product as well as with the diluted product)
bpcome black, Charcoal s formed but no ashes. Onfy 2-3 mm af the wood B transformed
in charcaal. It dependsad an the dilutions used.

Lef®: nof frested, nighe; fresled (pore and T dWotmons)

During the second minute (and the folipwing tme), we obsarved that there Is a difference
batwean the non-trested and treated Lample, in the calor of the Aame produced on tha

wiond exposad.

At the rreated sample the flame in the wood s more orange than yelbow and the chamcoad
forms a black reflecting surface, as if a mirmor (s reflecting the flame. This geve us an
indication that less wood was conssmad by the fire,

Thie thickness of the wood semples was measured from the third minute on.

The Graphic 1 betow shows an overview of the resulks,
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We saw that the wood of the non-treated sample is consumed fester by the flamea,
resultzng in @ decreasing thickness of the woad. Originally the samples were 22 mm thick,

After 3 minutes, 18 mm thickness |5 loft on the non-treated wood mnd 19 mm on the
troated one;

After 10 minutes, 12 mm beft on the non-treabed and 15 mm on the treated,

Thesn valuas are considering the sample trested with the concentrated product,

Here under we have a good indication that the product protects the woad against damage
by fire and hieat.

nfter 4 moinures 0 o M F T P T
WAy Trdlend) rphts ol fresfed’ i Aol bremied;  right Cranned

Afer 5 minudes, the non-treated wood started to lose its form and structure, while the
trealed sample weas much mome intact and keeping ds Torm until the 10% minute |, Same
ash has been formed, but much less than on the nan -treated samaie,

Ancther aspect @& the Hmea that the samplas remained Burning when thoy were remaved
fram the burner [see graphic 2.

Initially, Bath samples wers sxtsnguished in some seconds after bomg removed fram the
burmar, But after & longer perod of exposure to the flame sourcs, B became clear that the
non-treated sample kept burning during 24-34 seconds after being remeved from the
flame source, while the treated sample stopped buming after 4-8 saconds, and even after
the 107" minute the treated sample stopped buming immediately: as it was retired from Be
flame. This ks good indication that the product is protecting the wood against fire: fire is
not expanding and Is easier to control
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OSA ITI board

The same tests have been done with the G5B 11 board, We observed that after 1 minute
in tha flameo, the non-treated sample bocame grey-white. Charcoal and ashes have bean
formed. 2-3 min of the wood were ransfocmed in charcos!: after 3 minutes this charcoad
magasiira & mm

The treated samples [with e copcentrated product a9 wedl 28 with the difuted produect)
became black. Chamoal was formed but no ashes. Also 2-3 mm of the wood was
transformed in charcoal after 1 minuta; and also 4 mm after 3 minutes,

Allar I mimude
Hon fraatnd (W) - treated milly concanfranesd Srghil v BT i (M) < B Dl wilfy dWibion 1 v

During the sacand minute (and following timea) of the samples axposed (o the burner, wa
observed that there s a difference In colour of the flame on e wood betwsen the non-
treated and treatad sampdn, At the treabed sample the flame Is more orange than yellow
and the charcoal forms a black reflecting surface, as iFf o mirmor |s reflacting tha flame. This
pave an indlcation that iess wood i5 Consurmed by the fire,
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The thickness of e wood samples |5 measured from the third minute on. Graphic 3 above
shows an cverviaw of the results. The orginal messured thickness in all samples = 13 mm,
After 10 minutas, 8 mm are |aft of the nan-treated sample, compared with 11 to 12 mm of
the treated samples.

As you can see on the picture balow, the stricoure of the board is much better presermed
in the reated sarmple. The edges arg lass damaged, less materdal & bemed and less ash is
formed,

This i= agmn a good indkcation that the product prolects the OSB against demage by fire
and heat.
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The other aspect s the tme the samplas remained buming after they were removed from
the bumar {see graphic 4). Initially, both sampdes extinguished in some seconds. But after
& longer tirme of exposure to the Mame, L became cear thet the non-treated sampla after
being removed from the burmer kept buerming {33- 109 seconds); while the treated sample
stopped buming at 4-20 seconds after being removed from the bumer, and stopped
immediately after in the case of 10" minutes of exposire (except for 2 samples - 22 and
Il seconds), This is a good irdication that the product is protecting the wood against fre;
the fire Is not axpanding and ks easier to controf,

An obasrvabion for the O58 s that the samples reated with the diluted product generally
are extinguishing faster than the sample treated with the concantrated product. Butb this
can also be th resylt of the helermogensss cheracterstics of the 058 board, Basad on the
previods - absorpion tests IL Is adso recommended to wse the diluted prodisct (1/2) for the
58,

Bitumated fibered under roaf-board [ Celit)

fion-trested (ieft) and treated {rght} after I minute,

When the sample was hald in front of the flame for 1 minufe, the materal extingushed in
& FE'-'-I mnds This was tha sama for the unbreatad samule, for the treabed with AV D0

AP and for the AYDO'™ PLAME SAPE TAP® diluted, Bat under
tlrcunm-e-ﬁ of wlnu:l {reguilar aIH:urrEﬂtL Al samules E-:r:ept the one brested with
concentrated A7 04 FLAME & LOTAPY, kept glowing and burning from  inside,

praducing hesvy smoke.

We cannot meclude that this could be explaingd by tha fact that the sample with AvVOD
LFE TAET gtill had more moisiure inslde, In 8 repetition of the best without wind,
thie burning from inside stopped for all samplas,

FLABEE

This materigl normally does not absort water. Bub when dipped in the Y00 FlLLAME

SR AR guring 20 seconds, It absorbed 438 liredm? ol the product {compared with 31
iltrl:ufm’ of water). Nate that it wcruldl absorb even more product IF dipped during & bonger
tiree. A5 the ATDO AM A interacts with the materal and penatrates i,
the material tends to swell and it nnes werny showly.

Cardboard

A small test was dong with 2 ploce of cardboard that was reated with the AVDO™ FLAM)
AFE TART [dipped during 30 seconds), compared with a pieca that was tr?ateu:l oy with

water. Both pleces were completaly dry Tor the test,

The non-tresbed sample wes burming after 5 seconds in the fiame. It was removed from
the flame and burned completaly,
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The treated sample was heid In the Mame for 10 seconds, The Mame extinguished
Immediatedy, but it kept glowing for 2 minutes. Only the part that was directly in tha Aame
bacama black and was superficially damaged,

This 5 & srong Indication that the Flame Safe was acting &s a protector that inhibited tha
cardboard to catch fire,

Levts nar brested cardboard) right treated with the Flame Safe

Pags 1810



hiktp: / Mwrww.aydocom.com

btk [ Mererw.adperfectsysteme.com

Conclusions and recommendations

Froem this test with a hot fecused flame we can conclude that the AYDO™ FLAME S&8¢
FIIFLE ACTION FHOTECTON b5 offering an excellant fire-protection for the pine wood
and the OSB I, The product has the enosll=nt effect that the wood doesn't keep burming
and the fire doesn't extend.

After 10 minutes in front of the Marme, the treated samples of med nothem pine as wall as
af 058 II1 suffer much less damage than the non-treated samples. Less materal has boan
consumed, less charcoal and ashes have bean formed, and the structure is much mare
intect. The charcoal that s formed ssemed to reflect the Aame mome than In the non-
reated sample,

An other interesting aspect s that the trested semples o not remain burming when
removed from the flame sowrce, whereas the non-trested samples do, This effect is oven
more pronounced in the casas of the O5B,

The results for the woead/OSE treated with the diluted product are similar & the samples
treated with the concentrated product, and in some cases even better for the OSA.
Therefore a dilution of 33 9 {1/2) can bo used,

Othar matenals:

= The protection rate depends strongly on the type of matsrisl,

s In the case of bitumated fibered wnder roaf-board (Celit) the AYDO™ FLAME SAF
T} saems o give an oeira profacton against fire, But it s atso defarming the
material (tendency to Swell] when it is dipped in the progect for more than 10
seconds, since It absorbs big guantities of the praduct wery fast bocause of the

characterisbc of the AY DO FLAME SAFE TAP" to penetrate easily and desp.
& Cardbosrd is partialty probected, the regular Flama Safa inhibits the material ta catoh
fire.

Ir. Johan Tosbat
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